
      

 

info@phosphorusplatform.eu        www.phosphorusplatform.eu          @phosphorusfacts  
 

October 2017  n° 125 

 

August 2014 n° 106 page 1 

 

Sept.  2014 n° 107 page 1 

 

August 2014 n° 106 page 1 

The partners of the European Sustainable Phosphorus Platform 

 

August 2014 n° 106 page 1 

 

The partners of the European Sustainable Phosphorus Platform 

 

August 2014 n° 106 page 1 

Innovation 

BIG P Conference, Old Trafford, Manchester 

Challenges of tightening phosphorus discharge limits for big 

and small sewage works: technologies, economic costs, 

environmental costs, biosolids. 

SYMPHOS: Phosphorus industry & 
phosphorus use innovation 

Summary of the 4th International Symposium on Innovation 
[...]
challenges, including possible fouling of systems or monitoring and control equipment. Particularly for systems based 

on ferric dosing and final removal of particulates (including removal to low levels of precipitated iron phosphate), 

ferric dosing is complex to adjust and control, in order to achieve phosphorus removal without inducing operational 

dysfunction or excess iron discharge. For all technologies, attentive design integration of the technology into the 

sewage works operating parameters is essential to optimise performance and minimise risk of operating 

problems or fouling, and appropriate levels of maintenance and operational surveillance must be anticipated, 

all of which implies further costs, additional to the technology and its direct operating costs. Additional costs can also 

be expected from the need for contingency installations/capacity, increased sewage sludge production, increased 

chemical storage and tanker movements for ferric supply, and the need for increased onsite staffing. 

 

mailto:info@phosphorusplatform.eu
http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts


 

  

  

European Sustainable Phosphorus Platform SCOPE Newsletter 
info@phosphorusplatform.eu   I   www.phosphorusplatform.eu          @phosphorusfacts  

 

Oct. 2017  n° 125  page 5 

 

August 2014 n° 106 page 5 

Martin Butterfield, Hach UK, 

presented challenges related to 

iron dosing to achieve low 

discharge standards. Dosing can 

be optimised by controlling based 

on both discharge P levels and 

inflow parameters (flow, 

phosphorus level). Measuring 

ortho-phoshorus can be a challenge 

in practice: continuous monitoring 

equipment exists, but requires maintenance (e.g. 

cleaning flow filters, especially when monitoring 

inflow sewage). 

Alkalinity consumption is an important 

consideration. Dosing of acidic metal salts to achieve 

0.5 mgP/l discharge consent or lower could consume 

nearly all alkalinity remaining after denitrification, 

whereas nitrifying bacteria activity can be reduced by 

25% if pH falls from 8 to 7. Buffered iron salts can 

address this problem, as could using de-nitrification to 

recover alkalinity by internal recirculation. 

Estela Alvarez Moreta (photo), 

Thames Water, Lynn Smith, 

Yorkshire Water, and Lewis 

O’Brien, Eliquo Hydrok, 

presented testing of the Mecana 

solids capture technology by 

three water companies 

(Yorkshire Water, Thames 

Water, South West Water) 

across four wastewater 

treatment sites to evaluate the 

feasibility of achieving an effluent consent of <0.1mg/l 

total P.  

Lewis O’Brien gave a brief overview of the Mecana 

unit, which comprises discs covered in deep pile cloth, 

vertically mounted onto a centre tube and installed 

within a tank. When the cloth becomes blocked with 

solids, backwashing is initiated through a vacuum 

pump system.  Standard and microfibre cloths are used 

for different levels of solids filtration.   

Estela Alvarez Moreta and Lynn Smith presented the 

findings of the trials from their water companies, and 

South West Water, which covered different size sites 

(14 to 269 l/s) and included both filter works and ASP 

(activated sludge process)/oxidation ditch treatment 

processes. Alum or ferric was dosed upstream of 

primary settling tanks and at the final effluent prior to 

the Mecana unit. Results from 12 months sampling 

showed that through optimising ferric dose rate, 

managing upstream processes and when all dosing 

equipment and instrumentation was operating 

correctly, a Mecana effluent quality of 0.1mg/l TP 

could be achieved. However, due to issues of ferric 

dose reliability and control, seasonal changes in final 

effluent quality and instrument maintenance 

requirements, the 12 month average value was 0.12 to 

0.23mg/l TP. The oxidation ditch and ASP sites 

achieved the best results due to the good final effluent 

quality and in one trial a two-stage Mecana was used 

(standard + microfibre) which improved solids capture.  

Key findings included a higher than expected solids 

generation rate due to ferric dosing, the different 

limiting solids loading rate for each site and 

between seasons, and the maintenance demands of 

online instruments that will imply increased 

operational input. 

Lynn Smith, Yorkshire Water, 

Karen Young, ARUP and 

Caroline Huo (photo), 

BlueWater Bio, presented the 

FilterClear plant tested by 

Yorkshire Water at Bolsover 

WWTP with the objective of 

achieving 0.1 mg total P/l 

discharge. FilterClear is a 

down-flow 4-media (anthracite, 

silica, alumina and magnetite) filtration system, 

delivered as a ready-to-install package plant, with 

capacity to treat a wide range of flow from 100 m
3
/d to 

over 100 MLD. The trial samples showed that the 

FilterClear unit achieved 0.1 mg total P/l effluent 

quality over the first 5 months of operation, and at 

times down to 0.06 mg/l total P in some operating 

conditions. 

The trial highlighted a number of operating issues 

which are common to any tertiary phosphorus 

removal system, including accurate selection of 

design parameters, operation and on site conditions 

and difficulties of dealing with high flow periods. An 

accurate estimation of the solids generation rate from 

the addition of ferric dosing is essential to inform 

appropriate sizing for the filter. Operational parameters 

include correct design, operation and maintenance of 

chemical dosing control, online instrumentation, and 

feed flow and backwash control. Good flocculation is 

important for any phosphorus removal system to 

ensure good performance and a low iron residual, yet 

the necessary dose rate may change over time so good 

monitoring and jar testing are important. Online 

monitors and parts of the inlet and outlet 

distribution system are prone to fouling by biofilms 

and require regular cleaning. 

mailto:info@phosphorusplatform.eu
http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts


 

  

  

European Sustainable Phosphorus Platform SCOPE Newsletter 
info@phosphorusplatform.eu   I   www.phosphorusplatform.eu          @phosphorusfacts  

 

Oct. 2017  n° 125  page 6 

 

August 2014 n° 106 page 6 

It was noted that as ferric dosing rates increase, more 

flocculated solids are formed, increasing the load on 

the filter, the frequency of backwashing and the 

total sludge generated from the works. 

Jim Goodwin, Evoqua presented 

the CoMag ballasted clarification 

system which uses magnetite 

(Fe3O4) dosing to increase specific 

gravity of flocs and so improve 

solids settling. Magnetite is an 

inert, cheap, naturally occurring 

mineral. Additionally, 99% of the 

magnetite dosed can be retrieved 

after floc settling for recycling in 

the treatment system. A number of 

full-scale installations are operating worldwide 

since 2007, and six full-scale pilot trials are being 

operated in the UK. 

He summarised experience at the Concord WWTP, 

Massachusetts. This 5 million l/day plant operates 

trickling filter biological treatment plus secondary 

settling humus tanks. Tertiary CoMag treatment has 

shown that the current discharge consent of 0.2 mgP/l, 

but also a possible future consent of 0.05 mgP/l can be 

achieved with near zero magnetite loss (without 

needing a magnetic trap) and with no erosion of sludge 

recycle pumps. Various improvements to the CoMag 

process over the last 10 years were discussed. CoMag 

can be installed outside with only lagging and trace 

heating, using prefabricated HDPE tanks. Stop-start 

operation is possible for stormwater treatment. The 

CoMag process has recently been selected for 

tertiary P removal at Finham, a 248 million 

litre/day plant near Coventry (Severn Trent 

Water). 

Cécile Bourdon, Suez International, presented the 

Densadeg high rate settling and Greendaf high rate 

flotation tertiary phosphorus precipitation and solids 

separation systems.  

Densadeg uses lamella settling tanks, with high 

performance in-tank mixing of coagulant (iron or 

aluminium) and polymer (0.3-1.0 mg/l) to precipitate 

orthophosphates and remove suspended solids from 

sludge with up to 25 gDS/l, to achieve < 0.1 mgP/l. 

Over 200 installations are operational worldwide in 

industrial wastewater treatment, of which 30 are in 

sewage works tertiary treatment with capacities 

ranging from 7 to 200 MLD. Experience shows that 

stormwater flows can be treated to respect solids 

discharge consents by increasing polymer dosing. 

Greendaf uses bubble flotation (pressure release 

from injection of pressurised water) and coagulant 

(iron or aluminium), polymer dosing is only needed for 

high suspended solids, with 4 installations now 

operating worldwide. Phosphorus levels of down to 0.1 

mgP/l can be achieved in sludge of up to 15 gDS/l 

Naiara Fonseca, Thames Water, 

presented UK trials of constructed 

wetlands or reed beds with 

reactive media, comprised of four 

reed beds treating 200 to 300 p.e. 

each. This was presented as an 

economic solution to achieve low 

phosphorus discharge consents in 

small sewage treatment works, as an 

alternative to dosing iron or 

aluminium salts followed by tertiary filtration, which 

implies potable water and chemical safety shower 

installation, chemical tanks, increased maintenance 

and energy requirements and increased sludge 

production.  

Reed beds tested using Basic Oxygen Furnace (BOF) 

steel slag showed issues with interference with 

calcium carbonate during the trial and release of 

vanadium; and iron, manganese and aluminium to a 

lesser extent. 

Reed beds with apatite (ground phosphate rock 

mixed with a binder) supplied by Timab (Roullier) 

achieved consistently < 0.2 mg TP/L with an estimated 

bed lifetime of 12 years. The exhausted apatite might 

be used as a phosphorus rich soil amendment at end-

of-life. The reed bed can be installed as a tertiary 

treatment process, preceded by a solids removal step 

increasing apatite bed lifetime. This is a proven 

technology with 20 sewage treatment works operating 

apatite-based reed beds in France, but it is the first trial 

carried out in the UK.  

Gregory Möller, University of 

Idaho, presented N-E-W Tech 

(nutrient-energy-water), their 

third-generation reactive filtration 

system for phosphorus, solids, 

pathogen, and priority substance 

removal from wastewater. Their 

Team BlueXGreen entry of 

reactive filtration was named winner of the first phase 

of stage 1 (concept) of the Barley Prize (selected from 

the first batch of entries). The overall winner of stage 1 

was WETSUS NaFRad (see ESPP eNews n°9). Stage 

1 of the prize (phases 1, 2 and 3) had a total of 75 

entries. Stage 2 (lab testing) entries closed 15
th
 July. 

mailto:info@phosphorusplatform.eu
http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts
http://www.phosphorusplatform.eu/eNews9


 

  

  

European Sustainable Phosphorus Platform SCOPE Newsletter 
info@phosphorusplatform.eu   I   www.phosphorusplatform.eu          @phosphorusfacts  

 

Oct. 2017  n° 125  page 7 

 

August 2014 n° 106 page 7 

 

N-E-W Tech includes a developing range of reactive 

filtration solutions (reactive media in an upflow 

moving sand bed filter with continuous backwash, 

using iron salts (e.g. BluePro, see below), ozone and 

biochar. Two first generations of the technology (ferric 

iron, and ferric/ferrous iron with ozone for catalytic 

oxidation) are operating commercially (Nexom/Blue 

Water Technologies, Evergreen Water Solutions, UK) 

with installations up to >50 million litres/day, 

achieving down to 0.012 mgP/ discharge in operation 

and 99.6% TP removals. The third generation now 

being developed uses iron, ozone (oxidation) and 

biomass biochars to remove phosphorus and recover 

it as phosphorus-loaded biochar which can be 

valorised as a fertiliser and carbon-negative soil 

amendment (1.7%P, 0.8%N). A lorry-transportable 

pilot plant is operational. 

Victoria Wilson, Dwr Cymru 

Welsh Water, presented the 

UKWIR testing of the BluePro 

continuous backwash gravity 

sand filters at Anglian Water, 

Severn Trent and Dwr Cymru. In 

this patented system, ferric 

sulphate forms a hydrous ferric 

oxide (HFO) coating on sand 

that efficiently adsorbs 

phosphorus. The P-enriched coating is removed by 

the grinding motion of the moving sand bed, and then 

the HFO-adsorbed phosphate is removed from the sand 

in a patented “wash box”, resulting in a dynamic co-

precipitation and adsorption P-removal process. In 

these trials (> 1 year operation, 1 - 8 million l/day), 

phosphorus effluent levels of 0.5 - 1.3 mgP/l (95%ile) 

were achieved. Issues identified were difficulty to 

adapt to flow changes, tendency to blockages and 

plugging and losses of filter media. 

Alan Weber, Neo Performance Materials, presented 

the use of rare earth metals for phosphorus 

removal. These elements form strong crystalline 

bonds with phosphorus, rather than the amorphous 

“flocs” from iron or aluminium. They react rapidly, 

giving a dense precipitate which is easily settled to 

achieve low P discharge levels. Full scale experience 

at over 40 trials using Cerium and Lanthanum, non-

toxic rare earths, full-scale at Hartford (Wisconsin), 

achieving 0.075 mgP/l with 40% less sludge 

production that when achieving 1.0 mgP/l with iron 

dosing, and at Albion (Pennsylvania) achieved 0.5 

mgP/l with significant improvement of belt filter press 

operation and sludge dewatering. 

Ben Gersten, Cardiff 

University, presented use of 

water treatment residuals as 

adsorbents for phosphorus 

removal in sewage works. Nearly 

200 000 t/y are generated in the 

UK from using iron or 

aluminium salts to remove 

colour, organics, turbidity etc. 

from drinking water. Small scale pilot trials have been 

carried out suggesting that 0.1 or 0.05 mgP/l can be 

achieved. 

Paul Cooper, Veolia, presented 

the company’s Actiflo solutions 

for tertiary finishing solids 

removal. This combines iron or 

aluminium salts for flocculation 

with polymer dosing and sand-

ballasted lamella settling, 

enabling high operational 

velocities, reliable low 

phosphorus discharge levels 

<0.1mg/l and effective operation in variable flow, load  

or stop-start conditions. The sand ballast improves 

floc settling and solids removal resulting in efficient 

P removal to very low levels. The Veolia MA 

Hydrocyclones enable separation of sand from flocs 

and return to the process for re-use. Veolia have over 

50 installations operational worldwide and over 20 

years’ experience in phosphorus removal applications. 

The key to performance is the quality of the enhanced 

floc formation, achieved by mixing the flocculant and 

Actisand™ within the patented turbo shroud prior to 

the lamella settling area. 

 

 

mailto:info@phosphorusplatform.eu
http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts


 

  

  

European Sustainable Phosphorus Platform SCOPE Newsletter 
info@phosphorusplatform.eu   I   www.phosphorusplatform.eu          @phosphorusfacts  

 

Oct. 2017  n° 125  page 8 

 

August 2014 n° 106 page 8 

Holistic approaches to sewage phosphorus 

removal 

Mr Cooper underlines the exponential resource cost 

of achieving lower phosphorus discharge consents. 

Tests at Brunswick, USA, show that around 2 molar 

(to P) dosing of iron salts is needed to achieve 2.5 

mgP/l discharge, 20 molar for 0.5 and over 60 molar 

for 0.1 mgP/l. UK trials showed that to reduce inlet 

0.64 mgP/l to discharge 0.05 mgP/l, ferric at 8 – 10 

mgFe/l and polymer at 1 mg/l were needed. 

 

The considerable economic and environmental costs 

of such chemical consumption and of installation 

investments and sludge disposal should be 

considered carefully by regulators before fixing very 

low discharge consents for sewage works, and other 

approaches to reducing phosphorus loads should be 

considered, in particular losses from agriculture. 

Patricia Arcenegui, Veolia, 

explained that the group is 

integrating phosphorus stewardship, 

by developing P-recycling as well 

as P-removal. Veolia already 

produces and sells soil conditioner 

produced from composted 

household green waste under the 

brand name Pro-Grow. Veolia is 

also developing a recycled fertiliser based on ashes 

from food industry by-products and other bio-wastes. 

The company has purchased a granulation and 

packaging factory in Scotland (Livingstone, near 

Edinburgh, capacity 20 000 t/y) which already 

produces a range of liming materials and micro-

nutrient products for the horticultural and agricultural 

markets, with the capacity of processing 6 000 to 

20 000 t/year of ash. The ashes are rich in phosphorus 

and potassium, so nitrogen is added to achieve a 

balanced nutrient product. After successful pot trials, 

market tests are now underway. 

Edoardo Piano, ARUP, outlined the challenges to 

maintaining the recycling of sewage biosolids in 

agriculture, which enables the valorisation not only 

of phosphorus, but also of nitrogen and other 

(micro)nutrients, as well as the return of carbon to 

soil. In the UK, application is controlled by the 

Biosolids Assurance Scheme which ensures that 

phosphorus is not over-applied and that there are no 

risks from pathogens. Metal contaminants are 

progressively being reduced by source control, but the 

future challenge will be from organic contaminants 

such as PAH (poly aromatic hydrocarbons), 

brominated flame retardants and pharmaceuticals. UK 

WIR studies are underway into pharmaceuticals (see 

ESPP eNews n°7) and further investigation is needed 

to better understand impacts on soils and on crops, and 

the risk of losses to water from land-applied biosolids. 

Studies are also needed on micro-plastics. 

Mr Piano notes that lower 

phosphorus discharge consents 

will have important impacts on 

biosolids management. Sewage 

sludges will contain higher 

phosphorus levels, so that 

application guidance may also 

need in the future to ensure that 

nitrogen application does not 

exceed crop needs. Transport 

costs will increase, as maybe 

twice the land surface will be required for application 

conform to phosphorus limits. Increased levels of iron 

salts in biosolids will lead to accumulation of iron in 

top soils (iron does not generally leach downwards), 

raising questions about phosphorus availability in the 

soil and its management. Iron levels may also lead to 

iron phosphate (vivianite) nuisance deposits in sewage 

works, and to reduced biogas production (higher levels 

of inerts in sludge). 

Lydia O’Shea, Wessex Water, 
presented implementation of 

‘catchment permitting’ on the 

Bristol Avon with the 

Environment Agency, see 

SCOPE Newsletter n°124. The 

objective is to deliver 

phosphorus load reductions to 

the river at the least cost and 

with optimal environmental 

improvement of the different 

sections of the river. 24 WWTPs are concerned (with 

P-removal obligation). Each will have a specific 

discharge permit, with ‘backstop’ P limit (Urban 

Waste Water Treatment Directive limit), but also has a 

‘stretch’ target. The ‘stretch’ targets calculated 

together will achieve a total catchment reduction of 

134 to 88 tP/year from WWTPs, which aims to achieve 

Water Framework Directive objectives. Some WWTPs 

mailto:info@phosphorusplatform.eu
http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts
https://www.veolia.co.uk/hampshire/recycling-and-recovery/recycling-and-recovery/composting/pro-grow
http://www.phosphorusplatform.eu/eNews7
http://www.phosphorusplatform.eu/scope124


 

  

  

European Sustainable Phosphorus Platform SCOPE Newsletter 
info@phosphorusplatform.eu   I   www.phosphorusplatform.eu          @phosphorusfacts  